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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR452223B

Test Mode :

802.11ax HE20_Full RU

Test Channel :
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100kHz PSD reference Level

Middle Channel Plot
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Report No. : FR452223B

Test Mode : (802.11ax HE20 Full RU

Test Channel : |10
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ssamonias. FCC RADIO TEST REPORT Report No. : FR452223B

Test Mode : (802.11ax HE20 Full RU

Test Channel : |11

100kHz PSD reference Level High Channel Plot
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No. : FR452223B

Test Mode :

802.11ax HE40_Full RU
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FCC RADIO TEST REPORT

Report No. : FR452223B

Test Mode : (802.11ax HE40 Full RU

Test Channel :
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Test Mode : |802.11ax HE40 Full RU Test Channel : |09

100kHz PSD reference Level High Channel Plot
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ssamonas. FCC RADIO TEST REPORT Report No. : FR452223B

Appendix B. AC Conducted Emission Test Results

Temperature : 23.8~26.7°C
Relative Humidity : |43.6~55.5%

Test Engineer : [Louis Chung
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Report No.: FR452223B

EUT Information

Report NO : 452223
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.150270 30.03 55.99 2596 | L1 OFF 19.9
0.150270 43.98 65.99 2201 | L1 OFF 19.9
0.170250 33.06 54.95 21.89 | L1 OFF 19.9
0.170250 44.22 64.95 20.73 | L1 OFF 19.9
0.178170 28.87 54.57 25.70 | L1 OFF 19.9
0.178170 42.65 64.57 21.92 | L1 OFF 19.9
0.196530 30.21 53.76 2355 | L1 OFF 19.9
0.196530 41.16 63.76 22.60 | L1 OFF 19.9
0.494250 27.04 46.10 19.06 | L1 OFF 19.9
0.494250 36.82 56.10 19.28 | L1 OFF 19.9
0.525750 17.68 46.00 28.32 | L1 OFF 19.9
0.525750 25.54 56.00 30.46 | L1 OFF 19.9
16.430460 27.73 50.00 22.27 | L1 OFF 20.1
16.430460 33.93 60.00 26.07 | L1 OFF 20.1
21.844500 26.69 50.00 2331 | L1 OFF 20.1
21.844500 31.99 60.00 28.01 | L1 OFF 20.1
22.497090 26.59 50.00 2341 | L1 OFF 20.1
22.497090 31.29 60.00 28.71 | L1 OFF 20.1
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EUT Information

Report No.: FR452223B

Report NO : 452223
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
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Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuV) | (dBuV) | (dB) (dB)
0.156750 28.70 55.63 26.93 | N OFF 19.9
0.156750 43.45 65.63 22.18 | N OFF 19.9
0.180960 27.75 54.44 26.69 | N OFF 19.9
0.180960 41.44 64.44 23.00 | N OFF 19.9
0.194100 29.86 53.86 24.00 | N OFF 19.9
0.194100 41.45 63.86 2241 | N OFF 19.9
0.221280 25.66 52.77 27.11 | N OFF 19.9
0.221280 36.67 62.77 26.10 | N OFF 19.9
0.388050 27.67 48.11 20.44 | N OFF 19.9
0.388050 29.07 58.11 29.04 | N OFF 19.9
0.496950 31.98 46.05 14.07 | N OFF 19.9
0.496950 37.05 56.05 19.00 | N OFF 19.9
0.525750 18.46 46.00 27.54 | N OFF 19.9
0.525750 23.35 56.00 32.65 | N OFF 19.9
15.742140 28.70 50.00 21.30 | N OFF 20.2
15.742140 35.38 60.00 24.62 | N OFF 20.2
22.427250 26.09 50.00 2391 | N OFF 20.2
22.427250 31.12 60.00 28.88 | N OFF 20.2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Appendix C.Radiated Spurious Emission Test Data

Temperature : 18.2~20.5°C
Test Engineer : |Fred Tseng and Karl Hou
Relative Humidity : 54.2~62.1%
Cl.Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate

Mode 1 2400-2483.5 1+2 (CDD) 802.11b 01 2412 1Mbps - -
Mode 2 | 2400-2483.5  1+2 (CDD) 802.11b 06 2437 1Mbps - -
Mode 3 | 2400-24835  1+2 (CDD) 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 = 1+2 (CDD) 802.11g 01 2412 6Mbps - -
Mode5 | 2400-2483.5  1+2 (CDD) 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 = 1+2 (CDD) 802.11g 1 2462 6Mbps - -
Mode 7 2400-2483.5 1+2 (CDD) 802.11n HT20 01 2412 MCSO0 - -
Mode 8 2400-2483.5 1+2 (CDD) 802.11n HT20 06 2437 MCSO - -
Mode 9 2400-2483.5 1+2 (CDD) 802.11n HT20 11 2462 MCSO0 - -
Mode 10 2400-2483.5 1+2 (CDD) 802.11n HT40 03 2422 MCSO0 - -
Mode 11 2400-2483.5 1+2 (CDD) 802.11n HT40 06 2437 MCSO - -
Mode 12 2400-2483.5 1+2 (CDD) 802.11n HT40 09 2452 MCSO0 - -
Mode 13 2400-2483.5 1+2 (CDD) 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 14 2400-2483.5 1+2 (CDD) 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 15 2400-2483.5 1+2 (CDD) 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 16 2400-2483.5 1+2 (CDD) 802.11ax HE40 03 2422 MCSO0 Full RU -
Mode 17 2400-2483.5 1+2 (CDD) 802.11ax HE40 06 2437 MCSO0 Full RU -
Mode 18 2400-2483.5 1+2 (CDD) 802.11ax HE40 09 2452 MCSO0 Full RU -
Mode 19 2400-2483.5 1+2 (CDD) 802.11ax HE40 06 2437 MCSO0 Full RU SHF
Mode 20 2400-2483.5 1+2 (CDD) 802.11ax HE40 06 2437 MCSO0 Full RU LF

TEL : 886-3-327-0868 Page Number : C1 of C110
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somonias.  FCC RADIO TEST REPORT Report No. :FR452223B

Band Data
Mode Antenna Modulation Channel Frequency RU Remark
(MHz) Rate
Mode 21 2400-2483.5 1+2 (CDD) 802.119g 02 2417 6Mbps - -
Mode 22 2400-2483.5 1+2 (CDD) 802.11g 10 2457 6Mbps - -
Mode 23 2400-2483.5 1+2 (CDD) 802.11ax HE20 10 2457 MCSO0 Full RU -
TEL : 886-3-327-0868 Page Number : C2 of C110
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

C2.Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.

802.11b 01  2388.78 51.18 54.00 -2.82 \% Avg. Pass - Band Edge

1
802.11b 01 = 4824.00 45.93 74.00 -28.07 \Y, Peak Pass - Harmonic
802.11b 06 2485.83 48.83 54.00 -5.17 \% Avg. Pass - Band Edge

2
802.11b 06 @ 7311.00 48.22 54.00 -5.78 H Avg. Pass - Harmonic
802.11b 11 2487.50 52.77 54.00 -1.23 \% Avg. Pass - Band Edge

3
802.11b 11 = 7386.00 39.33 54.00 -14.67 H Avg. Pass - Harmonic
802.11g 01  2389.95 51.84 54.00 -2.16 \Y, Avg. Pass - Band Edge

4
802.11g 01  4824.00 44.74 74.00 -29.26 H Peak Pass - Harmonic
802.11g 06 2484.88 51.91 54.00 -2.09 \% Avg. Pass - Band Edge
° 802.11g 06 = 7311.00 40.79 54.00 -13.21 H Avg. Pass - Harmonic
802.11g 11 2484.34 51.88 54.00 -2.12 \% Avg. Pass - Band Edge

6
802.11g 11 = 7386.00 38.95 54.00 -15.05 H Avg. Pass - Harmonic
802.11n HT20 01 2389.82 52.36 54.00 -1.64 \% Avg. Pass - Band Edge

7
802.11n HT20 01 | 4824.00 44.55 74.00 -29.45 \% Peak Pass - Harmonic
802.11n HT20 06 2483.56 51.33 54.00 -2.67 \% Avg. Pass - Band Edge
° 802.11n HT20 06 7311.00 40.59 54.00 -13.41 \% Avg. Pass - Harmonic
802.11n HT20 11 2484.46 51.97 54.00 -2.03 \% Avg. Pass - Band Edge
’ 802.11n HT20 11 7386.00 39.38 54.00 -14.62 \% Avg. Pass - Harmonic
802.11n HT40 03 2389.63 52.39 54.00 -1.61 \% Avg. Pass - Band Edge

10
802.11n HT40 03 7266.00 39.72 54.00 -14.28 H Avg. Pass - Harmonic
802.11n HT40 06 @ 2389.88 52.47 54.00 -1.53 \% Avg. Pass - Band Edge

11
802.11n HT40 06 7311.00 39.77 54.00 -14.23 H Avg. Pass - Harmonic
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11n HT40 09 @ 2484.50 52.59 54.00 -1.41 \% Avg. Pass - Band Edge
12
802.11n HT40 09 7356.00 39.42 54.00 -14.58 \% Avg. Pass - Harmonic
802.11ax HE20 = 01 | 2389.95 52.75 54.00 -1.25 Y, Avg. Pass | FullRU | Band Edge
13
802.11ax HE20 = 01 = 4824.00 44.34 74.00 -29.66 \Y, Peak | Pass @ FullRU | Harmonic
802.11ax HE20 = 06 | 2483.68 52.30 54.00 -1.70 \Y, Avg. Pass | FullRU | Band Edge
14
802.11ax HE20 06 | 7311.00 40.64 54.00 -13.36 \Y, Avg. Pass | FullRU Harmonic
802.11ax HE20 & 11 | 2484.84 51.12 54.00 -2.88 \Y, Avg. Pass | FullRU | Band Edge
15
802.11ax HE20 & 11 | 7386.00 38.74 54.00 -15.26 \Y, Avg. Pass | FullRU Harmonic
802.11ax HE40 & 03 | 2389.97 52.60 54.00 -1.40 \% Avg. Pass | FullRU | Band Edge
16
802.11ax HE40 = 03 | 7266.00 39.80 54.00 -14.20 \Y, Avg. Pass | FullRU Harmonic
802.11ax HE40 = 06 | 2389.88 52.85 54.00 -1.15 \Y, Avg. Pass | FullRU | Band Edge
17
802.11ax HE40 06 | 7311.00 41.67 54.00 -12.33 H Avg. Pass | FullRU Harmonic
802.11ax HE40 = 09 | 2484.45 52.15 54.00 -1.85 \Y, Avg. Pass | FullRU | Band Edge
18
802.11ax HE40 = 09 | 7356.00 39.52 54.00 -14.48 \Y, Avg. Pass | FullRU Harmonic
19 802.11ax HE40 = 06 | 23734.34 38.51 74.00 -35.49 \Y, Peak = Pass - SHF
20 802.11ax HE40 | 06 749.74 37.44 46.00 -8.56 H Peak @ Pass - LF
802.11g 02 2389.8 52.76 54 -1.24 \Y, Avg. Pass - Band Edge
21
802.11g 02 4834 44.86 74 -29.14 H Peak @ Pass - Harmonic
802.11g 10  2485.29 52.38 54 -1.62 \Y, Avg. Pass - Band Edge
22
802.11g 10 7371 39.68 54 -14.32 \% Avg. Pass - Harmonic
802.11ax HE20 | 10 2484.26 52.19 54 -1.81 \% Avg. Pass | FullRU | Band Edge
23
802.11ax HE20 | 10 7371 39.60 54 -14.4 \% Avg. Pass | FullRU | Harmonic
TEL : 886-3-327-0868 Page Number : C4 of C110

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! / 10!
875 875
/ \ PEAK T4
0.0 700
5 1ﬂ ”, 5 " i i
ooty " P * i Al sttt
o
3.0 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n 91200 1212 248321 HORIZONTAL Condition: PEAK 74 3m 91260 1212 246321 HORIZONTAL
+ RBW: 1060, 060kHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBN:3000.808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138917 53.75 74.00 -20.25 40.16 27.39 8.52 323 10.03 118 18 PEAK 1 2412.00 109,05 ----mn ----m- 95.33 27.5 8.56 3237 18.63 118 I8 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! /v 10!
875 875
70,0 / \ 700
0 0 AVG_54)
A o
350 ==
Avg.
i i
30 2336, 2362 2388, 14 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG BE 54 3m 91260 1212 246321 HORTZONTAL Condition: AVG 54 3m 91200 1212 248321 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.820kHz SWT:Auto + RBN: 1060.060kHz VBN:0.820kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138876 46.23 54.80 -7.77 3164 27.39 8.52 32.35 1.3 118 13 AVERAGE 1 2412.00 185,93 =--emm -meeee 92,20 27.50 8.57 3137 18.63 110 18 AVERAGE
TEL : 886-3-327-0868 Page Number : C5 of C110
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 j
10! / \ 10!
875 875
\ PEAK T4
0.0 "‘v 700
! N ] \
" o]
2! T P i T P—
3.0 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n 91260 1212 248321 VERTICAL Condition: PEAK 74 3m 91260 1212 246321 VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBN: 3000, 80kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138891 57.86 74.00 -16.14 44,27 27.39 8.52 323 10.03 1e@ 18 PEAK 1 241200 11504 ---mm -ooeee 16132 27.50 8.56 3237 10.63 18 18 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10 /ﬂ !
875 875
mn I \ 0
704 {f 700
4 AVG_54)
N . I
|
3.0 b=
Avg.
i i
30 2336, 2362 2388, 14 2440 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 246321 VERTICAL Condition: AVG 54 3m 91260 1212 248321 VERTICAL
+ RBW: 1000, 060kHz VBN:0.820kHz SWT:Auto + RBN: 1060.060kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 138878 5118 54.80 -2.82 37.59 27.39 8.52 32.35 10.03 108 13 AVERAGE 1 281200 11175 =meemm woeeee 98.03 27.50 8.56 3237 19.63 109 18 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Horizontal Vertical
1 4eliLtweI{liBil\mn) " Level (dBuVim)
1225 1225
1050 o
815 815
PEAK 74 PEAK 74
00 700
s VG 54 s VG 54
d i i A it [ bR R e
b 1wMWW mew e
Peak % %
Avg. 115 1
3000 6000, 9000, 12000. 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : @3CH22-HY Site  : O3CH22-HY
Condition: PEAK 74 3m 91260 1212 240321 HORIZONTAL Condition: PEAK 74 3m 91260 1212 240321 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m dB dB_dB o deg I‘Hzmdﬁu\ﬂn b dew dB/m dB dB_dB m deg
1 432400 44.9 74.00 -19.10 33.08 32.26 12.33 3350 @M -~ - Peak 1 432400 45.93 74.00 -28.67 3411 32.28 1233 B8 @71 - - Pesk
TEL : 886-3-327-0868 Page Number : C7 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
o prLevel dBuim) o rLevel dBuim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
e R R S RN g - e B AR R A
Avg. bl %0
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: BCH2-HY Site: B3OH2-HY

Condition: AVG 54 3n 91260 1212 248320 HORTZONTAL

Condition: AVG 54 3n 91200 121 246321 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C8 of C110




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! / 10!
875 875
/ PEAK T4
70,0 700
9 A “\f/wl ) —
L% i 52',. TP e T
fod
3.0 3540
Peak
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n 91200 1212 248321 HORTZONTAL Condition: PEAK 74 3m 91260 1212 246321 HORIZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBN:3000.808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138976 5185 74.80 -22.15 36.25 27.40 8.52 32.3 10.03 118 B2 PEAK 1 2437.00 189,19 ---mm -ooeee 95.34 27.66 B8.60 3238 10.63 110 82 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! /ﬁ 10!
875 875
70,0 / 700
AVG_54)
52! a (’W 52! =
] | C
e it
%) BT
Avg.
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG BE 54 3m 91260 1212 246321 HORTZONTAL Condition: AVG 54 3m 91200 1212 248321 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.820kHz SWT:Auto + RBN: 1060.060kHz VBN:0.820kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138976 43.25 54.00 -10.75 29.65 27.40 8.52 32.35 1.3 118 B2 AVERAGE 1 2437.00 185,84 ---mn -ooeme 91.99 27.606 B8.60 3238 10.63 110 82 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C9 of C110




samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74
00
. F\W"\VWMW j
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: PEAK BE 74 3n 91200 1212 248321 HORTZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245831 528 74.60 -21.72 36.23 27.74 8.69 32.41 1@.83 18 82 PEAK
" Level (dBuVim)
1225
10
Iﬂ.“\/_\’
00
\/\f\\
0 I AVG_BE 54
i 1
ety
30
Avg. Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: AVG BE 54 3m 91260 1212 246321 HORTZONTAL
+ RBW: 1000, 060kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2455.89 43.26 54.60 -10.74 29.19 27.76 §.69 32.41 8.5 18 82 AVERAGE
TEL : 886-3-327-0868 Page Number : C10 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
125 175 1
10! / 10!
875 875
PEAK T4
704 70 i
2. ey L P R TYR W T 2 | , e e
[yt
3.0 3540
Peak
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n 91260 1212 248321 VERTICAL Condition: PEAK 74 3m 91260 1212 246321 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 80kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138976 55.33 74.00 -18.67 4173 27.40 8.52 323 10.03 1e@ 17 PEAK 1 2437.00 119.20 =----- ------ 165,34 27.60 8.61 3238 10.63 18 17 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 1
10! / 10!
875 875
70,0 / 700
52! 0 52 AVG_54)
T
’ DR
3.0 ="
Avg.
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 246321 VERTICAL Condition: AVG 54 3m 91260 1212 248321 VERTICAL
+ RBW: 1000, 060kHz VBN:0.820kHz SWT:Auto + RBN: 1060.060kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 138874 47.82 54.80 -6.16 34.23 27.39 8.52 32.35 10.03 108 17 AVERAGE 1 2437.00 11624 =--mn ---eme 162,38 27.60 8.61 32.38 10.63 188 17 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815
PEAK BE 74|
100
M ot o
b
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: PEAK BE 74 3n 91200 1212 248321 VERTICAL
+ RBW: 1060, 060KHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245457 55.35 74.60 -18.65 4L.29 27.75 8.69 32.41 18.85 1@ 17 PEAK
" Level (dBuVim)
1225
10 f—\
815 \
100 \_N\
AN
o AT T e AVG BE 54
P
30
Avg. Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 246321 VERTICAL
+ RBW: 1000, 060kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245583 46.83 54.80 -5.17 3476 27.76 8.69 32.41 18.05 1@ 17 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
1 MLwel{d&le) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
PEAK_74] PEAK_74)
00 7040
0 2 . AVG_54) 0 AVG_54
J 1 et AT et A" 1 —— i
W«"‘WM L st
3640 3540
Peak
17.5 .
Avg.
3000 6000, 9000. 12000, 15000. 18000 3000 6000, 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + BICH22-HY
Condition: PEAK 74 3m 9126D 1212 248321 HORIZONTAL Condition: PEAK 74 3m 91280 1212 248321 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4374.08 46,11 74.60 -27.89 34.83 32.56 12.36 3.49 671 - -~ Peak 1 457408 46.71 74.00 -27.29 34.64 3150 12.36 3349 a7 - -- Peak
173000 54.15 74.60 -19.85 37.81 36.98 15.36 35.84 .64 180 353 Peak 2 73108 5139 74.80 -22.11 34.75 36.98 15.36 /.84 0.64 108 346 Peak
3 730Lee 48.22 54.68 -5.78 3183 36.98 15.36 35.84 @.64 182 353 Average 3731l 4481 54.80 -9.19 27.67 36,95 15.36 35.84 .64 108 346 Average
TEL : 886-3-327-0868

FAX: 886-3-327-0855

Page Number : C13 of C110




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
o 28l {¢Bulim) oo el (dBulim)
1225 1225
18 i
10.6G 00 100
ANG B4 ANG_B4
~18G 55 ik
e M’”‘%WWWM’ - dpl—‘—"““'—“v—-uwwww_w’
Avg. bl %0
115 i
10600 1080, 13560, | 16520, 18000 10600 12080, 13560, 1 L8 18000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHLI-HY Site ¢ B3CHLI-HY

Condition: AVG 54 3n 91260 1212 248320 HORTZONTAL

Condition: AVG 54 3n 91200 121 246321 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C14 of C110




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR452223B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! 10!
875 875
PEAK_BE 74 PEAK T4
0.0 700
“'\MN 1 el
52! ey 52! b Al
Pt bdond [ - A g Attt
3.0 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n 91200 1212 248321 HORTZONTAL Condition: PEAK 74 3m 91260 1212 246321 HORIZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBN:3000.808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2486.66 53.62 74.00 -20.38 39.53 27.77 8.78 32.41 10.03 108 130 PEAK 1 246200 11195 =--mm =oeee 98.07 27.60 B8.65 32.40 10.63 100 130 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! 10!
875 875
0.0 700
AVG_BE 54 AVG 54
N — N =
oot
%) [ s —————
Avg.
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG BE 54 3m 91260 1212 246321 HORTZONTAL Condition: AVG 54 3m 91200 1212 248321 HORIZONTAL
+ RBW: 1000, 060kHz VBN:0.820kHz SWT:Auto + RBN: 1060.060kHz VBN:0.820kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1486.24 45.36 54.00 -B.64 3L.28 27.76 870 32.41 10.03 108 139 AVERAGE 1 2462.00 188,86 ------ ------ 94,98 27.60 B8.65 32.40 19.63 109 130 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C15 of C110




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR452223B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
875 875
PEAK_BE 74 PEAK T4
0.0 v 700
-\f\w ’
71 T " 5! - - Hryseend
A B S o
3.0 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n 91260 1212 248321 VERTICAL Condition: PEAK 74 3m 91260 1212 246321 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 80kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2486.47 58.16 74.00 -15.84 44.08 27.76 8.78 32.41 10.03 362 6 PEAK 1 246200 117.45 =-esmm =meeme 163.57 27.60 8.65 32.40 10.63 362 6 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225 ]
10! 10!
875 875
70,0 700
o ™~ i A BE 54 o G 54
Wy |
L]
50 3= :
Avg.
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 246321 VERTICAL Condition: AVG 54 3m 91260 1212 248321 VERTICAL
+ RBW: 1000, 060kHz VBN:0.820kHz SWT:Auto + RBN: 1060.060kHz VBN:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 148758 52.77 54.80 -1.23 36.68 27.77 878 3241 19.03 362 6 AVERAGE 1 246200 114,38 =--nnn =--eme 160.50 27.60 8.65 32.40 10.63 362 6 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Horizontal Vertical
1 ML&V&IWB!IWIH) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
PEAK_74] PEAK_74)
00 7040
0 AVG_54) 0 AVG_54
§ e o S
WWWW - WM kst
3640 3540
Peak
17.5 1.
Avg.
3000 6000, 9000. 1 15000 18000 3000 6000, 9000, 12000 15000 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + BICH22-HY
Condition: PEAK 74 3m 9126D 1212 248321 HORIZONTAL Condition: PEAK 74 3m 91280 1212 248321 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 492400 44.44 74.60 -29.56 32,67 32.76 12.39 33.48 6.7 -- -~ Peak 1 4924.08 44.83 74.00 -29.17 32.46 32,76 12.39 3348 a7 - -- Peak
1 7386.00 48.72 74.80 -25.28 3176 36.76 15.45 35.89 @.64 - -- Peak 2 73B6.00 48.01 74.00 -25.99 31.05 36.76 15.45 35.89 064 - -- Peak
3 7386.08 39.33 54.60 -14.67 22.37 36.76 15.45 35.89 @.64 - - hverage 3 73B6.0@ 38.51 54.80 -15.19 21.85 36.76 15.45 3H.89 064 - -~ hverage
TEL : 886-3-327-0868 Page Number : C17 of C110

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Horizontal Vertical
1 49Le\relllmnmn] " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
= T T e S S A e o T B A Sy
Avg. kil %0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2-HY Site: B3CH2-HY
Condition: AVG 54 3n 91260 1212 248320 HORTZONTAL Condition: AVG 54 3n 91200 121 246321 VERTICAL
TEL : 886-3-327-0868 Page Number : C18 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! /\J T \)’\ 10!
875 875
PEAK T4
4 W aY 0 \ -
52, i Iingoni ] ey M\W 52! ) N L PR e e : ltbpunil
i W .
350 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CO4ALBEN HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEICB4ALBEN HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1388.57 57.54 74.00 -16.46 44.43 26.91 8.52 32.35 10.03 388 53 PEAK 1 2412.00 187,51 =--snn =meeee 94,29 27.66 8.56 3237 18.63 3§ 53 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
875 W 875
70,0 ﬁ \A 700
52! f\x 52! AVG_54)
'!//""
N 1
350 3540
Avg.
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG_BE_54 3m DRHIB-E_LEQCOALBEN HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CR4ALSEN HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBW: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.56 46.52 54.80 -7.46 33.42 26.9 8.52 32.35 1.3 388 53 AVERAGE 1 2412.00 180,11 ---nn ---me 86.89 27.80 8.56 32.37 10.83 388 53 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C19 of C110
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Report No. :FR452223B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
10! ﬁ !’\ 10!
o5 . 5
PEAK T4
70 I 70 |
704 L%, 700 L
5 o o o 2 o sl
bt * e
3.0 3540
Peak
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA4ALBEN VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICBALBEN VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 1389.95 6474 74.80 -9.26 SL.64 26.9 8.52 3235 10.03 34 12 PEAK 1 281200 115,47 ==eemm =meeee 162,27 26,98 8.56 3237 10.63 394 12 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! /V \/\ 10!
875 875
mn \f\ 0
704 \ 700
i e \\ . \ oG
pw
N ]
[
3.0 3540
Avg.
i i
30 2336, 2362 2388, 14 240 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG BE 54 3m DRHIB-E_LE2CBALBEN VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO4ALSEN VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBW: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.95 5184 54.80 -2.16 38.74 26.9 8.52 32.35 10.03 394 12 AVERAGE 1 241200 188,15 =--mm --oeme 94.93 27.60 8.56 3237 19.63 394 12 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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samaniae.  FCC RADIO TEST REPORT

Report No. :FR452223B

Pol.

Horizontal Vertical
1 HLW&I{HB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 815
PEAK 74 PEAK 74
00 700
55 AVG 54 s MG 54
5 ] e T Lo WMW ettt
gt S bt
Peak % %
Avg. 115 1
3000 6000, 9000, 12000. 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : @3CH22-HY Site  : O3CH22-HY
Condition: PEAK 74 3m 91260 1212 240321 HORIZONTAL Condition: PEAK 74 3m 91260 1212 240321 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m dB dB_dB o deg I‘Hzmdﬁu\ﬂn b dew dB/m dB dB_dB m deg
1 432400 4474 74.00 -19.26 3297 32.26 12.33 3350 @M - - Peak 1 432400 44.43 74.80 -29.57 32.61 32.28 1233 B8 @71 - - Pesk
TEL : 886-3-327-0868 Page Number : C21 of C110

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
o 28l {¢Bulim) oo el (dBulim)
1225 1225
5 15
10.6G 00 100
MG 5 MG 5
~18G 55 ik
Avg. bl %l
115 i
10600 1080, 13560, | 16520, 18000 10600 12080, 13560, 1 L8 18000
Frequency (WHz) Frequency (MHz)
Site ¢ B3CHLI-HY Site ¢ B3CHLI-HY

Condition: AVG 54 3n 91260 1212 248320 HORTZONTAL

Condition: AVG 54 3n 91200 121 246321 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C22 of C110




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

5
Mode Band Edge - L
2400-2483.5_802.11g_CHO06_2437MHz
ANT 1+2 (CDD)
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
PEAK, 74
00 00
1
L — — ; 525 ) ——
B0 30
Peak
115 115
2 23354 23608 23862 246 u3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE 74 3m 91200 1212 248321 HORTZONTAL Condition: PEAK 74 3m 91260 1212 246321 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.58 57.08 74.00 -17.00 43.48 27.40 8.52 32.35 10.03 1e@ 39 PEAC 1 2437.00 110,88 =---nn ----m- 97.63 27.60 8.60 32.38 10.83 1@ 39 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 525
! _/__'_/F,_J [ —
B0 30
Avg.
115 115
2 23354 23608 23862 26 3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 246321 HORTZONTAL Condition: AVG 54 3m 91200 1212 24321 HORIZONTAL
+ RBlY:1080.080kHz VB:1.000kHz SHT:Auto + RBli:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.63 4413 54.80 -9.87 30.53 27.40 8.52 32.35 10.03 108 39 AVERAGE 1 2437.00 183,93 =--emm -oeeee 99.08 27.60 8.60 32.38 10.83 108 39 AVERAGE
TEL : 886-3-327-0868 Page Number : C23 of C110

FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
! WIMM\W
815 ”AH"”W
PEAK_BE 74
. M, §3
MMW 1
0 Lt
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: PEAK BE 74 3n 91200 1212 248321 HORTZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245875 59.53 74.60 -14.47 45.47 2775 8.69 32.41 8.5 1@ 39 PEAK
" Level (dBuVim)
1225
A
815 \
mn
700 i
o N AVG BE 54
1
\“""“mmm\
30
Avg. Blank
LE
uin 24405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: AVG BE 54 3m 91260 1212 246321 HORTZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245381 45.78 54.60 -8.30 3L.65 27.74 8.69 32.41 18.05 1@ 39 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C24 of C110
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Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 {
10! wff\f 10!
875 M/ 875 J L
PEAK T4
700 . WH""” 700 ! .
# pirh " / i it T ‘ ‘ dubeeddeit
Pt A
350 3540
Peak
i i
30 2354 23608 2862 4ne M1 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n 91260 1212 248321 VERTICAL Condition: PEAK 74 3m 91260 1212 246321 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBN: 3000, 80kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.88 62.41 74.80 -11.59 46.81 27.40 8.52 3235 10.03 367 2 PEAK 1 243700 117,44 =-evmm woeeee 163.58 27.60 @8.61 32.38 10.63 367 2 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! {\/ i 10!
875 875
70,0 700
Y
0 0 AVG_54)
=
| m——
50 =" :
Avg.
i i
30 2354 23608 2862 une M1 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 246321 VERTICAL Condition: AVG 54 3m 91260 1212 248321 VERTICAL
+ RBW: 1000, 060kHz VBW:1.000kHz SWT:Auto + RBN: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 1389.58 47.78 54.80 -6.27 34.18 27.40 8.52 3235 10.03 367 2 AVERAGE 1 243700 110,56 =--=-- ------ 9.79 27.66 8.61 3238 18.63 367 2 AVERAGE
TEL : 886-3-327-0868 Page Number : C25 of C110

FAX: 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10 \\\VW
815 W
PEAK BE 74
700 i ”‘M b
L M
30
Peak Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: PEAK BE 74 3n 91200 1212 248321 VERTICAL
+ RBW: 1060, 060KHz VEN:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 248375 66.43 74.80 -7.57 5138 2774 8.69 32.41 8.5 367 1 PEAK
" Level (dBuVim)
1225
10 Vi \
815
- \f‘"\\
[ . VG BE 54
L
30
Avg. Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 246321 VERTICAL
+ RBW: 1000, 060kHz VBW:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 245488 51.91 54.60 -2.89 37.85 27.75 8.69 32.41 8.5 367 1 AVERAGE
TEL : 886-3-327-0868 Page Number : C26 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
1 4!}Ltzvel{dBqun) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
PEAK_74] PEAK_74)
00 7040
0 AVG_54) 0 5 AVG_54
5 v e T
gt 1WW“”‘“‘""“ et W,«JWWWW s
3640 3540
Peak
17.5 .
Avg.
3000 6000, 9000. 1 15000 18000 3000 6000, 9000, 12000 15000 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + BICH22-HY
Condition: PEAK 74 3m 9126D 1212 248321 HORIZONTAL Condition: PEAK 74 3m 91280 1212 248321 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4374.08 44.84 74.60 -29.16 32,77 3256 12.36 33.49 6.7 - -~ Peak 1 457408 44.55 74.00 -29.45 3248 3250 12.36 3349 a7 - -- Peak
1 73Lee SL23 7480 -22.77 34.89 36.98 15.36 35.84 0.4 - -- Peak 2 731Le@ 50.87 74.80 -23.13 33.73 36.98 1536 B4 064 - -- Peak
3 730L.e@ 4879 54.60 -13.21 23.65 36.98 15.36 35.84 6.4 - - hverage 3 73IL0@ 46.76 54.00 -13.24 23.62 36.98 15.36 35.84 064 - -~ hverage
TEL : 886-3-327-0868 Page Number 1 C27 of C110

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
o 28l {¢Bulim) oo el (dBulim)
1225 1225
18 i
10.6G 00 100
MG 5 MG 5
~18G 55 ik
. R e I P Sy " R N N B
Avg. bl %0
115 i
10600 1080, 13560, | 16520, 18000 10600 12080, 13560, 1 L8 18000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHLI-HY Site ¢ B3CHLI-HY

Condition: AVG 54 3n 91260 1212 248320 HORTZONTAL

Condition: AVG 54 3n 91200 121 246321 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C28 of C110




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10 1
815 b MWWM 5
PEAK BE 74 PEAK T4,
4 M — 0 \ -
™ |
Atirabick PRI
30 350
Peak
LE 1!
462 24695 1112 4 4024 2500 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site © B3CH22-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CO4ALBEN HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEICB4ALBEN HORIZONTAL
+ RBW: 1060, 060KHz VEN:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 2483.62 58.59 74.60 -15.41 45.38 26.9 8.69 32.41 18.03 386 161 PEAK 1 2462.00 106,18 ---=-n -=---- 93.02 26.80 8.65 32.40 18.83 386 181 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10 1
i
15 S w5
4 \ 09
o ™ AV BE 54 o AV 54
1
. SUIL | U
[ —
30 350
Avg.
LE 1!
462 24695 1112 4 4024 2500 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site © B3CH22-HY Site © B3CH22-HY
Condition: AVG_BE_54 3m DRHIB-E_LEQCOALBEN HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CR4ALSEN HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBW: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 245395 45.81 54.60 -8.19 31.68 26,9 8.69 32.41 18.05 386 161 AVERAGE 1 246280 98,97 =---en -meee- 85.89 26.80 B.65 32.40 10.63 380 181 AVERAGE
TEL : 886-3-327-0868 Page Number 1 C29 of C110

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR452223B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
% M
10! \W 10!
0 ", L
W PEAK_BE 74 1 PEAK T4
70 70 (1l
704 1 700 J \
2 BN —— 2 . ’ -
1, 0 Adaie Nt
350 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA4ALBEN VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICBALBEN VERTICAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 148447 6403 74.00 -9.97 50.52 26.9 8.69 32.41 10.03 334 B PEAK 1 2462.00 11395 =-eemm =moeee 160.87 26.80 8.65 32.40 10.63 384 B PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! N 10!
875 875
70,0 700
o 1 A6 _BE 54 . \ AG_54
T Al ]
Lt
350 340
Avg.
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCBALBEN VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO4ALSEN VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBW: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148434 5188 54.80 -2.17 36.67 26.9 8.69 32.41 10.03 334 b AVERAGE 1 2462.00 18698 ------ ------ 93.99 26.80 B8.65 32.40 18.63 34 @ AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C30 of C110




samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Horizontal Vertical
1 HLW&I{dBIIWm) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
PEAK_74] PEAK_74)
00 7040
i e i 5! T TE— NG
a 1 B 1 et a
b bnenn bt
3640 3540
Peak
17.5 1.
Avg.
3000 6000, 9000. 1 15000 18000 3000 6000, 9000, 12000 15000 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + BICH22-HY
Condition: PEAK 74 3m 9126D 1212 248321 HORIZONTAL Condition: PEAK 74 3m 91280 1212 248321 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 492400 45.63 74.60 -28.97 32.66 32.76 12.39 33.48 6.7 -- -~ Peak 1 492408 44.74 74.00 -29.26 32,37 3276 12.39 3348 a7 - -- Peak
1 7386.00 58.20 74.00 -23.80 33.24 36.76 15.45 35.89 @.64 - -- Peak 2 73B6.00 49.49 74.00 -24.51 3253 36.76 15.45 3589 064 - -- Peak
3 7386.08 38.95 54.60 -15.85 21.99 36.76 15.45 35.89 @.64 - - hverage 3 73B6.08 38.82 54.00 -15.18 21.86 36.76 15.45 3.9 064 - -~ hverage
TEL : 886-3-327-0868 Page Number : C31 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
o prLevel dBuim) o rLevel dBuim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
- R M SR Ny e R I S R Iy
Avg. bl %0
118 Ik
10600 12080, 13560, { 16520, 18000 10600 12080, 13560, 1 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: BCH2-HY Site: B3OH2-HY

Condition: AVG 54 3n 91260 1212 248320 HORTZONTAL

Condition: AVG 54 3n 91200 121 246321 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C32 of C110




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. :FR452223B
7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 1+2 (CDD)
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
PEAK 74
704 70 LM‘WW
1
52‘5 y M SZSM
B0 30
Peak
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CO4ALBEN HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEICB4ALBEN HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.95 62.43 74.80 -11.57 49.33 26.9 8.52 3235 8.3 12 94 PEAK 1 2412.00 188,21 =--=nn =--mn 9.61 26,98 8.56 3237 le.e3 112 94 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
525 SZJM"_’/_/’_J L,_,_._._»—
B0 30
Avg.
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE 54 3m DRHIB-E_LE2CAALBEN HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CR4ALBEN HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBli:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.95 47.25 54.80 -6.75 34.15 26.9 8.52 3235 8.3 12 94 AVERAGE 1 2412.00 100,71 =--=nn ----mn §7.52 26,9 8.57 3237 le.e3 112 94 AVERAGE
TEL : 886-3-327-0868 Page Number : C33 of C110

FAX : 886-3-327-0855



FCC RADIO TEST REPORT

sPoRTON LAS. Report No. :FR452223B
7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 1+2 (CDD)
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 j
1050 1050
75 i75
PEAK, 74
700 1 70
08 S »ﬂ 25
B0 30
Peak
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA4ALBEN VERTICAL Condition: PEAK 74 3m DRHIB-E_LE2CB4ALBEN VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBjn dBufn d8 de difn 88 & B deg
1 1389.87 64.89 74.80 -9.11 5L.79 26.9 8.52 32.35 18.03 183 14 PEAK 1 281200 114,45 =-eemm woeeee 161,23 7.6 8.55 3236 10.63 163 14 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
B0 30
Avg.
115 115
2 233, 2362 2388 14 2440 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCBALBEN VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO4ALSEN VERTICAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.82 52.36 54.80 -1.64 39.26 26.9 8.52 32.35 18.03 183 14 AVERAGE 1 2412.00 187,39 =-emm -meme 94.19 26,98 8.5 3237 le.e3 163 14 AVERAGE
TEL : 886-3-327-0868 Page Number : C34 of C110

FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT

Report No. :FR452223B

Pol.

Horizontal Vertical
1 MLmumvnn) " Level (dBuVim)
1225 1225
1050 o
815 815
PEAK 74 PEAK 74
00 700
55 AVG s MG 54
5 S e
Lo i 1 [T WW
S [yttt
Peak % %
Avg. 115 1
3000 6000, 9000, 12000. 15000, 18000 3000 6000, 9000. 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : @3CH22-HY Site  : O3CH22-HY
Condition: PEAK 74 3m 91260 1212 240321 HORIZONTAL Condition: PEAK 74 3m 91260 1212 240321 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m dB dB_dB o deg I‘Hzmdﬁu\ﬂn b dew dB/m dB dB_dB m deg
1 432400 43.58 74.00 -30.42 3176 32.26 12.33 33.50 @M1 -~ - Peak 1 432400 44.55 74.80 -29.45 3073 .28 1233 B8 @71 - - Pesk
TEL : 886-3-327-0868 Page Number : C35 of C110

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
o 28l {¢Bulim) oo el (dBulim)
1225 1225
5 15
10.6G 00 100
MG 5 MG 5
~18G 55 ik
Avg. bl %l
115 i
10600 1080, 13560, | 16520, 18000 10600 12080, 13560, 1 L8 18000
Frequency (MHz) Frequency (MHz)
Site ¢ B3CHLI-HY Site ¢ B3CHLI-HY

Condition: AVG 54 3n 91260 1212 248320 HORTZONTAL

Condition: AVG 54 3n 91200 121 246321 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C36 of C110




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

8
Mode Band Edge - L
2400-2483.5_802.11n HT20_CHO06_2437MHz
ANT 1+2 (CDD)
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
PEAK 74
00 00
1
Ly . pT—— - 525
Lot oy .
B0 30
Peak
115 115
2 23354 23608 23862 246 3 1000 1400, 1800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE 74 3m 91200 1212 248321 HORTZONTAL Condition: PEAK 74 3m 91260 1212 246321 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.88 60.92 74.00 -13.06 47.32 27.40 8.52 32.3 10.03 1e@ 21 PEAK 1 2437.00 186,56 =--=-- ------ 92,71 17.66 8.66 32.38 10.83 1@ 21 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
00 00
AVG_54
. w T T
B0 30
Avg.
115 115
2 23354 23608 23862 246 u3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 246321 HORTZONTAL Condition: AVG 54 3m 91200 1212 24321 HORIZONTAL
+ RBlY:1080.080kHz VB:1.000kHz SHT:Auto + RBli:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.88 45.26 54.80 -8.74 3L.66 27.40 8.52 32.35 10.03 108 21 AVERAGE 1 243700 99.59 --eemm wooeee 8.73 27.66 8.61 32.38 10.83 1@ 21 AVERAGE
TEL : 886-3-327-0868 Page Number : C37 of C110

FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Horizontal

Fundamental

Lesel (dBuVim)

14
14l)

10! A r\
875 = \W‘W

PEAK_BE 74

mn \NMIN i -

",

Peak Blank
1.

un 24495 2462 U748 24074 2500
Frequency (MHz)

Site © B3CH22-HY
Condition: PEAK BE 74 3m 91200 1212 248321 HORIZONTAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 18576 54.49 74.00 -19.51 40.42 27.76 8.69 32.41 10.03 1e@ 21 PEAK

. - Lovel dBubim)

4
14l)

875 k

70

AVG_BE 54
52!

Avg. Blank
11!

un 24495 2462 U748 24074 2500
Frequency (MHz)

Site © B3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 248321 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 248400 43.13 54.00 -10.87 29.08 27.74 8.69 32.41 10.03 108 21 AVERAGE

TEL : 886-3-327-0868

Page Number : C38 of C110
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

8
Mode Band Edge - L
2400-2483.5_802.11n HT20_CHO06_2437MHz
ANT 1+2 (CDD)
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
75 i75
PEAK, 74
00 00
1
LSy o Y T— - 525
B0 30
Peak
115 115
2 23354 23608 23862 26 3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: PEAK BE 74 3n 91260 1212 248321 VERTICAL Condition: PEAK 74 3m 91260 1212 246321 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto + RBl¥:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 1389.88 6118 74.00 -12.9 47.58 27.40 8.52 32.35 10.03 362 360 PEAK 1 243700 115,43 =-eemm wmmeee 16157 27.68 8.61 3238 10.63 362 368 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
75 i75
00 00
AVG_54
525 m‘/-ﬂ’._/____f
B0 30
Avg.
115 115
2 23354 23608 23862 246 u3 1000 1400, 1800, 2200, 2600, 3000
frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site : B3CH22-HY
Condition: AVG_BE_54 3m 91260 1212 246321 VERTICAL Condition: AVG 54 3m 91260 1212 248321 VERTICAL
+ RBlY:1080.080kHz VB:1.000kHz SHT:Auto : RBl:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBjn dBufn d8 de difn 88 & B deg
1 1389.88 47.21 54.80 -6.79 33.61 27.40 8.52 32.35 10.03 362 360 AVERAGE 1 2437.00 188,30 ------ ------ 9445 27.60 8.60 32.38 10.83 362 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C39 of C110

FAX : 886-3-327-0855



samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Vertical Fundamental
gLl BV
1225
Py

10 M\w

o5 LA

PEAK_BE 74|
70.0 %W g -'“m 1 B
WW
5/ LIV
30
Peak Blank

1.

Uy W05 22 UT4S w4 500

Frequency (MHz)

Site © B3CH22-HY
Condition: PEAK BE 74 3m 91200 1212 248321 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 248614 66.79 74.80 -7.21 5171 27.76 878 32.41 10.83 362 360 PEAK

. - Lovel dBubim)

4
14l)

0 T AVG_BE 54
[,
30
Avg. Blank
LE
uin 2405 24622 HT48 T4 2500
Frequency (MHz)
Site + @3CH22-HY
Condition: AVG_BE 54 3m 91260 1212 246321 VERTICAL
+ RBW: 1000, 060kHz VBW:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 248396 51.33 54.80 -2.67 37.28 27.74 8.69 32.41 18.83 362 360 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C40 of C110



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
1 4!“Ltwel{dBqun) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
PEAK_74] PEAK_74)
00 7040
0 AVG_54) 0 AVG_54
Y 9 e e 1 R ey TR
WMWNM WMWM
3640 3540
Peak
17.5 .
Avg.
3000 6000, 9000. 12000, 15000 18000 3000 6000, 9000, 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + BICH22-HY
Condition: PEAK 74 3m 9126D 1212 248321 HORIZONTAL Condition: PEAK 74 3m 91280 1212 248321 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 4574.08 45.12 74.60 -28.88 33.85 32.50 12.36 33.49 6.7 -- -~ Peak 1 457408 44.87 74.00 -29.13 32.80 3250 12.36 3349 e - -- Peak
1 73Lee 5139 74.80 -22.61 34,25 36.98 15.36 35.84 0.4 - -- Peak 2 731Lee 5113 74.00 -22.87 33.99 36.98 15.36 3[4 064 - -- Peak
3 731L.e@ 48.12 54.60 -13.88 22.9% 36.98 15.36 35.84 @.64 - - hverage 3 73IL0@ 46.59 54.00 -13.41 23.45 36.98 15.36 .84 064 - -~ hverage
TEL : 886-3-327-0868 Page Number 1 C41 of C110

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
1 49mellmﬂuwln) 0 Level(dBuVim)
145 1825
B15 B4
10.6G 00 100
AVG 54 AVG 54
~18G 528 !
o T ] — f R e Py
Avg. kil %l
113 i
10600 12080, 13560, 1 16520, 18000 10600 12080, 13560, 1 16520, 19000
Frequency (MHz) Frequency (MHz)
Site: B3CH2-HY Site: B3CH2-HY
Condition: AVG 54 3n 91260 1212 248320 HORTZONTAL Condition: AVG 54 3n 91200 121 246321 VERTICAL
TEL : 886-3-327-0868 Page Number 1 C42 of C110

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR452223B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
(W WV”“\,,\
875 875
PEAK_BE 74 PEAK T4
4 M\NW — 0 ! -
o I\
bty Wk
2. A i N " iz N " s h
350 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2COALBEN HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEICB4ALBEN HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 18355 55.72 74.00 -18.26 42,51 26.9 8.69 32.41 10.03 408 389 PEAK 1 2462.00 18361 =--nn ----mn 99.53 26.80 B8.65 32.40 10.63 400 369 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
ws VN bl
70,0 \ 700
0 AVG_BE 54 0 AVG_54)
™ i
N ]
%) 0 e
Avg.
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG_BE_54 3m DRHIB-E_LEQCOALBEN HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CR4ALSEN HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBW: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 18351 45,18 54.00 -B.82 3L.97 26.9 8.69 32.41 10.03 408 309 AVERAGE 1 246200 96,26 ------ ------ 83.17 26,80 8.66 32.40 10.83 408 309 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C43 of C110




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225 i
o
10 s, \w !
875 ol 5
% PEAK_BE 74 \ PEAK T4
700 WWI 700 MM
g gty AL s PR
3.0 3540
Peak
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CA4ALBEN VERTICAL Condition: PEAK 74 3m DRHIB-E_LEICBALBEN VERTICAL
+ RBW: 1060, 060kHz VEN:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 148435 64.46 74.00 -9.54 5125 26.9 8.69 32.41 10.03 382 360 PEAK 1 246200 114,17 =--emm =meeme 161,69 26.80 8.65 32.40 10.63 382 368 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
1
10! 10!
875 f\ 875
i oy i
1 AVG_BE 54 \ AVG_54)
52! 52! ]
(I
I
350 340
Avg.
i i
2462 24695 112 L 24924 2600 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCBALBEN VERTICAL Condition: AVG 54 3m DRH18-E_LE2CO4ALSEN VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBW: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 148446 5197 54.80 -2.03 38.76 26.99 8.69 32.41 10.03 382 360 AVERAGE 1 2462.00 18715 ==-mn =meme 94.07 26.80 B8.65 32.40 19.63 382 360 AVERAGE
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Vertical
1 4!“Ltwel{dBqun) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
PEAK_74] PEAK_74)
00 7040
AVG_54) AVG_54
52.5 3 P e TR 5. |
WM 1W MW
fingggeleites e
3640 3540
Peak
17.5 .
Avg.
3000 6000, 9000. 1 15000 18000 3000 6000, 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Site + B3CH22-HY Site + BICH22-HY
Condition: PEAK 74 3m 9126D 1212 248321 HORIZONTAL Condition: PEAK 74 3m 91280 1212 248321 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 492400 44.73 74.60 -29.27 32,32 379 12.48 3348 6.7 - -~ Peak 1 492408 45.02 74.00 -28.98 32.61 3279 12.40 3343 o7 - -- Peak
1 7386.00 48.63 74.80 -25.37 31.67 36.76 15.45 35.89 @.64 - -- Peak 2 73B6.00 48.28 74.00 -25.72 3132 36.76 15.45 3589 0.64 - -- Peak
3 7386.08 39.37 54.60 -14.63 22.36 36.76 15.45 35.89 @.64 - - hverage 3 73B6.08 39.38 54.00 -14.62 2242 36.76 15.45 3H.89 064 - -~ hverage
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samaniae.  FCC RADIO TEST REPORT Report No. :FR452223B

Pol. Horizontal Vertical
1 49melllml\r!ln) " Level (dBuVim)
105 105
#15 115
10.6G 00 100
MG 54 MG 54
~18G 528 !
Avg. bl %0
118 !
10600 12080, 13560, 15040, 16520, 18000 10600 12080, 13560, 15040, 18520, 18000
Frequency (MHz) Frequency (MHz)
Site: B3CH2-HY Site: B3CH2-HY
Condition: AVG 54 3n 91260 1212 248320 HORTZONTAL Condition: AVG 54 3n 91200 121 246321 VERTICAL
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samaniae.  FCC RADIO TEST REPORT

Report No. :FR452223B

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10! 1
uprr
875 /‘w 875
] PEAK T4
704 70 |
LA \
i S O R eTa T S 5 — . o :
ot
350 3540
Peak
i i
30 23024 23048 12 23996 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2COALBEN HORTZONTAL Condition: PEAK 74 3m DRHIB-E_LEICB4ALBEN HORIZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 138974 56.66 74.80 -17.34 43.56 26.9 8.52 32.3 1.3 116 11 PEA 1 282200 18126 ==-==- ==---- 3.2 26,82 8.59 32.38 10.83 116 11 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
1
875 875
70,0 / 700 \
\ AVG_54)
52! T 52!
%) 0 S—
Avg.
i i
30 23024 23048 12 23996 1000 1400, 800, 2200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Site + @3CH22-HY Site + @3CH22-HY
Condition: AVG_BE_54 3m DRHIB-E_LEQCOALBEN HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CR4ALSEN HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBW: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 1389.97 46.33 54.80 -7.67 33.23 26,9 8.52 32.35 1.3 116 11 AVERAGE 1 222,00 9331 =meemm moeeee 89.23 26,84 8.59 32.38 10.83 116 11 AVERAGE
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
PR
815
\‘v PEAK BE 74
0 e, Ay
7L MN — .
30
Peak Blank
LE
un PN 2532 24688 4p44 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2COALBEN HORTZONTAL
+ RBW: 1060, 060KHz VEW:3000.808KkHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2488.22 50.92 74.60 -23.88 37.78 26.% 8.79 32.41 8.3 116 11 PEAK
" Level (dBuVim)
1225
10
815
00 \
o M NG BE 54
VN 1
30
Avg. Blank
LE
un LN 21532 4688 4p44 2500
Frequency (MHz)
Site © B3CH22-HY
Condition: AVG_BE_54 3m DRHIB-E_LEQCOALBEN HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 2455.82 41.09 54.60 -12.91 27.88 26.99 8.69 32.41 8.3 116 11 AVERAGE
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